



#75 Songjeong-dong Heungdeok-ku
Cheongju-city Chungbuk Korea
CENTRAL R&D Center

(TEL) 043-272-8388
(FAX) 043-271-2267
(MOB) 010-3659-4298

TECHNICAL DATA SHEET

DOCU. INFORMATION : 290518W10091009X
ENGINEER IN CHARGE : SY, Ahn
REPORT NUMBER : 1805-12

TEST REPORT

PROPERTIES	TEST METHOD	UNIT	RESULT
Total Thickness		mm	0.41
Total Weight		g/m ²	508
Tensile Strength (Cut Strip)	FS # 191 5970	lbs/inch	135 / 126
Elongation	FS # 191 5970	%	22 / 23
Tear Strength (Trapezoid)	ASTM D751	lbs	45 / 26
Adhesion Strength	FS # 191 5970	lbs/inch	10 / 9
Flammability	NFPA 701 Test Method 1		PASS

REMARK

Product Name : CBK 510GSM 3.20LM WHITE MATT 1000D FR
Fabric Spec : 1000(9x9)
Product Spec : 15OZ x 126"
Product Date : 2018.05.10

The above mentioned data should not be used for the purpose of a law-suit.

WONPOONG CENTRAL R&D CENTER

